

SYDNEY CARPET LABORATORY

OF INTERFACE AUST. PTY LIMITED - ABN 39 000 692 026

34 AIRDS ROAD, MINTO NSW 2566 - TEL: (02) 8706 4632

TEST REPORT

Client:	Interface Australia PTY LTD 34 Airds Road Minto NSW 2566 Australia	Test Report No:	R24-068
		Sample Received Date:	29/04/2024
		Test Date:	30/04/2024
		Report Date:	30/04/2024

Sample Description:	Client Reference: "IT'S SNOW PROBLEM" 100% Solution Dyed Nylon 6 949g/m ² on a Glasbac Backing	Sample Manufacturing: Interface Australia
---------------------	---	--

BS 8493:2008+A1:2010 Light Reflectance Value (LRV) of a Surface

Machine:	Datacolor 600 Spectrophotometer
Machine Geometry:	d/8deg
Illuminant:	D65
Observer:	10 Degrees
No of Specimens per colour:	9
Number of Measurements per colour:	36

Colour	LRV _{av} (CIE Y)
BONE	43.71
CHALK	24.49
FROST	32.03
GREY	11.47
PEARL	36.30

END OF REPORT